Certificate of Successful Test Completion

Item Tested: Two Story EPS Foam House Structure
Manufacturer: Prostruct

Customer: FAS

Trentec Test Plan No.: 45045.0 Rev.0

Date of Test: 01/19/05

Item Description: The test specimen was a two story, 12 ft x 12 ft x 16
ft structure consisting of 6 in wall and 8 in floor and roof ThermaSAVE
building panels. The interior and exterior panel skins were 7/16 in Maxi Panel
fiber cement board. The panels were connected to each other using 4 inch
splines of 7/16 in Maxi Panel fiber cement board using 1-1/4 in #6 screws
with 6 in on center spacing. The top and bottom plates were Perma Deck
plastic 2 in x 6 in plates for the walls and 2 in x 8 in plates for the floor and
roof. Plates were attached with 2 in coarse thread screws with 6 in on center
spacing. 10 in panel fasteners were used to connect floor and roof panels
with 12 in on center spacing. The panel core was 1 pcf density expanded
polystyrene foam. The test specimen was constructed according to the
requirements in HSN, Inc. ICC Report 2406. The structure was mounted to a
foundation of 2 in x 6 in wood joists inside a double 2 in x 6 in frame. The
joists were mounted 16 in on center spacing. 1/2 in OSB was nailed to the
top of the frame. The foundation frame was toe clamped to the shake table
surface,

This is to certify the equipment described above was tested on the stated
date in accordance the Trentec test pian, 2003 IBC, and AC 156. The
equipment successfully met the acceptance criteria of structural integrity
stated in the test plan during the 5 seismic simulation tests. See attached
TRS plots for the highest achieved seismic levels to the foundation of the
structure. Trentec report number 45045.0 will document the complete
seismic test program.

Test Coordinator: /C,%, oifze /05
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TEST RESPONSE SPECTRA

Data File: 4Q045005  19-05 307p REQUIRED RESPONSE SPECTRA
AccelNo. 1 1/60ctave  ZPA: 312 gPk RRS File: BLANK.RRS 19-98 11:54a
Required Response Spectra

Freq Accel Freq Accel
100 00 100,060 00

Test Response Spectra

Freq S%Damp 1.0%Damp 2.0%Damp 30%Damp 5.0%Damp
{hz) GPk GPk GPk GPk GPk
100 87 J9 &7 59 49
112 106 B9 70 66 .59
126 215 183 135 106 76
141 128 113 96 86 78
1.58 147 1.41 126 114 97
1.78 3.06 236 171 148 127
200 247 222 188 1.64 139
224 279 223 171 153 135
251 394 3.68 317 277 218
282 47 409 375 339 270
316 1143 929 713 572 4.13
3.55 13.21 12.60 10.50 8.78 656
398 17.86 1344 16.26 854 6.86
447 1803 13.02 9.23 8.68 7.04
50 2383 1944 14.43 1172 883
562 19.24 14.06 1010 883 694
631 2575 1867 13.00 1045 827
7.08 1330 12.43 1149 1015 8.01
794 19.86 1586 1213 10.08 8.51
891 16.76 1247 1039 9.24 735

10.00 2328 1782 12.84 16.30 7.62

11.22 17.86 1334 9.80 941 826

1259 2170 1446 913 748 6.46

1413 10:81 9.02 7.70 6.56 545

1585 12.39 9.95 769 640 542

17.78 1512 12.25 9.69 802 6.15

19.95 11.68 905 6.83 640 568

2239 1073 8.86 724 6.56 577
2512 9.38 8.55 779 7.08 630
2818 9.99 8.05 633 595 543
31.62 6.08 542 507 475 4.39
3548 554 514 4.62 426 398
39.81 511 4.61 4.09 404 4.00
44.67 4.55 425 4.10 4.04 396

5012 415 3.39 374 374 372

56.23 493 431 392 378 362

63.10 433 393 335 329 324

70.79 376 3.51 327 325 323
7943 377 3.63 344 3.37 332
8913 363 3.50 339 335 3.32
100.00 329 327 327 326 324

LZRPLOT Ver. 21n (1-21-2005



§00T-1T-10 UI'T WA LOIIYZ']

(zyapy) Asuonbory
001 08 0L 09 O oy 01 g L 9 1o
1)
SO
.
.8
z
i
(8]
T
i
< e
e
s}
I
U
o
o
v
oc
¢
001
, u 1 gz
BPCIIT 86-61  SHHSNNVIL 9 SHY NAB 8.1 VAZ PABRQ Q[T T "ON [#00V
VA1OIdS ASNOISH Y againdad deoie SO-61  S00SHOOY 9kl 2eq

VHLOHAS ASNOJSHY LSHL



TEST RESPONSE SPECTRA

Data File: 4Q045005 19-05 307p
AccelNo. 2 1/6Octave ZPA: 178 gPk
Required Response Spectra

Freq Accel Freq Accel
100 00 100.00 00

Test Response Spectra

Freq S%Damp 1.0%Damp
(hz) GPk GPk
1.00 38 33
112 35 31
1.26 37 53
141 78 o7
1.58 195 1.54
178 1.73 138
200 223 176
224 231 210
251 269 236
282 500 395
316 420 362
3.55 7.95 595
398 727 5.88
447 6.25 5.02
501 6.53 515
562 770 5.85
631 731 618
7.08 859 722
7.94 897 688
891 743 529

1000 677 534

11.22 879 6.66

12.59 10.84 8.46

14.13 1425 11.09

1585 10.78 8.54

1778 798 592

1995 8.10 588

2239 647 57
2512 11.10 838
2818 478 4.03
3162 422 367
3548 372 319
3981 317 269
44.67 275 245
5012 3.09 2.86
5623 229 210
6310 2069 203
70.79 213 205
7943 212 198
89.13 215 205
100:00 288 227

20%Damp

GPk
27
30
A6
60

108

1.00

125
177

201

294

319

421

4.34

4.30

4.35

4.72

4.81

516

5.06

3.84

4.08

4.99

622

747

6.16

527

431

454

6.04

383

323

273

246

213

257

202

1.98
193
189
197
188

REQUIRED RESPONSE SPECTRA
RRS File: BLANK.RRS  19-98 11:54a

3.0%Damp 5.0%Damp
GPk GPk
23 19
29 27
40 a3
56 48
85 bl
30 61
1.08 88
148 131
176 154
251 2.08
275 211
342 27
359 292
375 294
387 328
421 350
411 326
4.23 333
4.53 37
351 311
383 342
420 337
509 386
572 4.30
4.93 392
4.69 388
397 348
414 3.53
5.05 4.02
362 328
295 270
266 249
237 225
2.04 2.65
240 222
1.98 193
1.95 193
191 1.88
1.86 185
192 1.88
186 1.36

LZRPLOT Ver. 2in  01-21-2005
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TEST RESPONSE SPECTRA

Data File: 4Q043005  19-G5 307p REQUIRED RESPONSE SPECTRA
AccelNo. 3 1/60ctave  ZPA: 349 gPk RRS File: BLANKRRS  19-98 1l1:54a
Required Response Spectra

Freq Accel Freq Accel
1.00 00 100.00 00

Test Response Spectra

Freq S%Damp 1.0%Damp 20%Damp 3.0%Damp 5.0%Damp
(hz) GPk GPk GPk GPk GPk
1.00 19 18 17 16 A5
112 50 40 29 23 17
126 32 28 25 23 22
141 69 54 42 36 30
1.58 35 33 29 29 27
178 55 49 41 35 28
2.00 S5 A48 41 38 33
224 119 97 80 66 S0
251 57 68 b6 63 58
282 2.77 214 131 1.26 97
316 269 212 155 125 93
3.55 224 192 131 125 96
308 284 247 2.36 220 184
447 387 341 287 247 196
5.01 537 4.35 338 2.83 2.16
5.62 7.89 6.06 4.53 348 239
631 391 326 263 251 216
7.08 812 6.62 445 340 247
794 8.11 6.05 442 3.69 296
891 944 6.53 4.38 3.66 3.03

10.00 791 6.30 4.60 4.03 330
1122 10.14 826 710 628 493
12.59 862 7.50 515 410 346
1413 1074 893 6.98 574 4.31
1585 913 7.21 529 461 394
1778 11.38 853 578 468 3.87
19.95 372 684 512 433 3.78
2239 6.19 508 432 411 373
2512 700 5.01 462 443 4.08
2818 837 7.03 5.09 4.81 450

3162 730 6.08 375 533 4.66

3548 9.44 702 615 570 504
3981 1033 7.78 582 532 4.77
44.67 728 6.76 6.00 547 4.84
5012 6.59 595 3.59 531 498
56.23 648 603 5.65 543 520
6310 6.15 563 3.51 540 527
19 6.09 379 5.55 546 5.36
7943 603 583 570 562 5.46
8913 783 6.55 5.80 557 538
100.00 1375 1035 828 740 6.01

LZRPLOT Ver. 2In 01-21-2005





